
                                                                                                                                                                                                                                                      

  

Puerto Rico Aqueduct and Sewer Authority 

 

 
Fiscal Year 2020 Consulting 
Engineer's Report for the Puerto 
Rico Aqueduct and Sewer 
Authority 

Final Report 

November 2020 

 

 

To satisfy the requirements of Section 7.07 of the 2012 
Master Agreement of Trust by and between PRASA and 
Banco Popular de Puerto Rico as Trustee  



Fiscal Year 2020 Consulting Engineer's Report for the Puerto Rico Aqueduct and Sewer Authority 

 

www.arcadis.com 
[...]
additional security available, some areas need grounds-keeping and poor communication 
connection. Overall equipment / maintenance rating is in the lower end of adequate. Some 
influent instrumentation out of service, aerator with ladder safety issue and flocculation and 
sedimentation concrete deterioration. Also, tube settlers need cleaning, two units of membrane 
filters out of service and some chemical pumps out of service. Sludge holding tank needs 
improvements, dewatering vacuum two pumps out of service and discharge flow meter out of 
service. Lastly, EGU's automatic transfer switch out of service, there are corrective 
maintenance and parts procurement process challenges and no As-built drawings available. 
Staffing and training are not adequate for this facility and its operating hours. Several trainings 
missing. Facility needs at least 2 licensed operators and potable water technician. Also, there 
is a non-licensed operator in noncompliance with PRDOH requirements; pending to get license. 

Lares Urbana  

(North Region) 
1.9 

During the evaluation period, the Facility compliance is rated as good. There were no 
exceedances reported for the SDWA Compliance parameters evaluated, however there was 
minor non-compliance in zinc and BOD for NPDES parameters. The Facility operations and 
process control is rated as adequate. The operators perform the necessary sampling to adjust 
the process. Jar test is performed weekly. However, Equipment manuals and ERP need to be 
updated. The EGU and its automatic transfer switch are out of service; using portable rental, 
which does not have enough power for entire plant. Also, no potable water meter installed, no 
control room, no additional security available. and roads need improvement. Lastly, the 
average flow is at the maximum design capacity of the plant which could create operational 
issues. Overall equipment / maintenance rating is adequate. However, one of the intake pumps 
is out of service. Stream current equipment is out of service and a raw water valve is leaking. 
Tube settlers for sedimentation basins of new plant seemed deteriorated and should be 
replaced. One filter unit of new plant is out of service, which is a critical component for this 
plant. No STS system. The raw water intake and the WTP (rental) have EGUs installed; 
however, the automatic transfer switches are not working. Distribution tanks was recently 
inspected. Lastly, there are corrective maintenance and parts procurement process challenges 
and no As-built drawings available. Training is adequate for this facility and its operating hours. 
However, the Plant needs at least 1-2 licensed operators to cover all its shifts and vacation/sick 
days effectively. 



Fiscal Year 2020 Consulting Engineer's Report for the Puerto Rico Aqueduct and Sewer Authority 

arcadis.com 

FY2020 CER_Final-v2  4-11 

WTP 2020 
Score Observations 

Cedro Arriba  
(North Region) 1.9 

During the evaluated period, the facility compliance is rated as good. There were no 
exceedances reported for SDWA and NPDES compliance parameters. The Facility operations 
and process control is unacceptable. The operators perform the necessary sampling to adjust 
the process. However, the O&M manuals not updated, no jar tests being performed and EGU 
out of service. Also, no water meter installed, no control room and no additional security 
available. Finally, access road needs improvements and need better housekeeping / grounds-
keeping. Overall equipment / maintenance rating is adequate. However, the Equipment 
component is borderline adequate. Several equipment deteriorated, such as: the intake EGU 
is out of service; flocculation and sedimentation tanks showing concrete deterioration and 
spalling; tube settlers with excess solids, need cleaning; one filter out of service and concrete 
tanks deteriorated; backwash pumps with corrosion; and filters actuators out of service. Also, 
chlorine building very tight, thickener showing signs of deterioration, vacuum pumps out of 
service and sludge drying beds deteriorated and more importantly EGU is out of service. Lastly, 
there are corrective maintenance and parts procurement challenges. The staffing is 
inadequate. Need at least one licensed operator and a TSO. Also, several trainings have not 
been offered and should be refreshed. 

Jayuya Urbana  
(North Region) 1.9 

During the evaluated period, the facility compliance is adequate. The WTP experienced several 
exceedances in SDWA compliance with DBPs in the system. For the NPDES compliance, there 
were no exceedances during the evaluation period. The Facility operations and process control 
is rated as adequate. The operators perform the necessary sampling, following SOPs, for 
adjustments to process. Jar tests is performed weekly. However, the Plant's EGU does not 
have enough capacity for the facility operations, therefore an EGU has been rented for 
additional capacity. Also, no potable water meter available, no additional security available and 
access roads need improvement. In general, housekeeping, and overall appearance of the 
facility was adequate. Overall, the equipment / maintenance of the WTP is rated as adequate. 
Flocculation and sedimentation tanks look in good condition. However, there are some 
equipment that are out of service or malfunctioning. Raw water intake only has one pump 
operating with no redundancy. In addition, the Koanda system need repairs. Flocculation and 
sedimentation tanks look in good condition. Membrane filters need an assessment and 
replacement of some filter cassettes. No STS system. Corrective maintenance is challenging 
due to it is a lengthy process. Facility staffing needs at least one licensed operator and one At 
large licensed operator to cover the shifts efficiently. Several trainings in need of refreshers but 
have been delay due to the COVID-19 situation. 

Patillas 
(South Region) 1.9 

During the evaluation period, the Facility compliance is rated as barely adequate. There was 
significant non-compliance in HAA5 in several sample points, minor non-compliance in TTHM 
in several sample points and minor non-compliance in total coliforms. No exceedances in 
NPDES reported. The Facility operations and process control is rated as adequate. The 
operators perform the necessary sampling to adjust the process. However, O&M manuals not 
updated, compliance lab results not always conveyed to operators and no jar test performed. 
Also, no potable water meter, installed, no additional security available and missing gate. 
Overall equipment / maintenance rating is adequate. However, dam geological failure needs 
attention, chemical application piping needs improvement and flocculation and sedimentation 
structures showing concrete deterioration, spalling & bugholes. Also, flow meter at distribution 
tank out of service, thickener actuator out and thickener tank with concrete deterioration, 
exposed rebars. Lastly, there were corrective maintenance challenges. Staffing and training 
are adequate for this facility and its operating hours. However, the facility can benefit from 
having an additional licensed operator or an At large licensed operator. 

San Sebastián 

 (West Region) 
1.9 

During evaluation period, the facility compliance is rated as good. There was a minor 
noncompliance in HAA5 for SDWA at a sampling point and minor non-compliances in dissolved 
oxygen and BOD for NPDES parameters. Improvements in regard to DBPs controlled have 
been observed with more frequent cleaning of sedimentation tanks (preventive maintenance), 
implementation of a new polymer and adjustments to the pre chlorine dosing. The Facility 
operations and process control is rated as adequate. The operators perform the necessary 
sampling to adjust the process. Jar test performed per shift. However, O&M manuals not 
updated, intake EGU automatic transfer switch not working, no potable water meter installed 
and no control room. Also, general safety not adequate, no additional security available, access 
road needs improvements and the gate needs a motor. Lastly, no internet, housekeeping / 
grounds-keeping needs improvement and overall appearance inadequate. Overall equipment 
/ maintenance rating is poor. Major equipment impacted. At the intake: one fine screen out of 



Fiscal Year 2020 Consulting Engineer's Report for the Puerto Rico Aqueduct and Sewer Authority 

arcadis.com 

FY2020 CER_Final-v2  4-12 

WTP 2020 
Score Observations 

service, pumps capacity affected by turbulent flow, remote monitoring out of service and intake 
EGU not using automatic transfer switch. Also, influent flow meter out of service, pre-
sedimentation helicone out of service, flocculation tank concrete deteriorated, slow mixing 
needs improvements and rapid mixer out of service (in process of replacing). In addition, 
sedimentation basins need improvement, filters media needs replacement and chlorine 
cylinders scales were damaged. Holding tank concrete deteriorated, two sludge pumps out of 
service and thickener inadequate continuous operation due to dewatering system being out of 
service and preventing its sludge discharge. Belt filter press out of service and sludge drying 
beds deteriorated and not being used. Lastly, there are corrective maintenance and parts 
procurement process challenges, no As-built drawings available and overall appearance 
inadequate. The staffing and training seem adequate for this facility and its operating hours. 
However, non-licensed operator should get proper certification. 

As mentioned, compliance results show that facilities are, in general, performing better with respect to compliance 
with limits of SDWA and effluent discharge parameters. However, results might be misleading since several 
NPDES parameters had interim limits or only monitoring and it is unknown whether the facility can meet the actual 
(permanent) limits when the interim/monitoring expires. Interim limits are likely to continue until PRASA can 
perform improvements, whether capital or non-capital, to improve the facilities equipment in order to enable them 
to meet compliance requirements. 

Future regulations may require additional capital improvements to achieve higher levels of treatment at certain 
facilities depending on the characteristics of the source water and the distribution system, such as USEPA’s 
residual chlorine, phosphorous (P) and nitrogen (N) recent criteria. At the issuance process for an updated 
NPDES permit, PRASA continues requesting interim limits, as determined by the Compliance Department, until 
the capital project for said facility is executed and completed. The project completion term would be subject to the 
Prioritization System. PRASA is vigilant of potential future regulations that may impact the System and the 
compliance of regulatory agencies requirements. One such case is the changes to the lead (Pb) and copper (Cu) 
limits. 

The effects of these and other future regulations will not be known until PRASA performs data collection and 
studies to determine what, if any, additional capital improvements will be needed to comply with these future 
regulations (see Sections 6.5 and 6.6 for additional discussion on renegotiations with Regulatory Agencies, future 
regulations and other regulatory requirements). Notwithstanding the impact of future regulations, capital 
improvements are needed to modernize PRASA’s WTPs, prevent further deterioration, protect public health, 
safeguard environmental quality, allow continued economic development and help bring the System into 
compliance with all regulatory requirements.  

 Wastewater Treatment Plants 

PRASA currently operates 51 WWTPs. The facilities range in size from several thousand gallons per day up to 80 
MGD. The island-wide design treatment capacity is approximately 378 MGD and the treated wastewater for 
FY2020 was approximately 207 MGD. In level of treatment, PRASA has seven plants designed to provide tertiary 
or advanced treatment, 38 plants are designed to provide secondary treatment, and the remaining six facilities 
(which account for 230 MGD of treatment capacity) provide primary treatment.  

A total of 28 WWTPs (55% of total WWTPs) currently in operation were inspected as part of this asset evaluation. 
Each assessment consisted of a thorough site visit inspection and an interview with the operator, plant supervisor 
or designated personnel. Thus, as with the WTPs, information was at least in part based on the understanding of 



Fiscal Year 2020 Consulting Engineer's Report for the Puerto Rico Aqueduct and Sewer Authority 

arcadis.com 

FY2020 CER_Final-v2  4-13 

the individual who was being interviewed. Also, for the equipment/maintenance criterion the inspections forms 
show scores distributed by type of processes, for ease of identification of deficiencies, as belonging to: 
Pretreatment; Primary Treatment; Secondary Treatment; Tertiary Treatment; Sludge Treatment and handling; 
Disinfection and discharge; and Miscellaneous (non-potable water system, Back-up Power, Septage). Table 4-6 
presents the comparison of the average rating results of the facilities inspected by each category evaluated. The 
overall average rating of each evaluation criteria for 2009 through 2020 is also presented. Overall, WWTP 
facilities were rated as borderline Adequate with a score of 1.7. Of the facilities inspected, eight were rated as 
Poor in overall rating. Furthermore, 13 of the 20 WWTPs rated as Adequate in overall rating where in the lower 
end, close to being rated as Poor. 

Table 4-6. WWTPs – Comparison of Average Inspection Results for 2009-2020 

Criteria 2009 2010 2012 2014 2015 2017 2019 2020 
Change 

2019 vs. 2020 

Regulatory Compliance 1.51 1.52 1.4 1.5 1.8 2.3 1.3 1.7 0.4 

Operations/Process Control 2.4 2.3 2.4 2.3 2.0 1.9 1.8 1.7 -0.1 

Equipment/Maintenance 2.2 2.4 2.2 2.3 2.0 1.8 1.6 1.6 0.0 

Staffing/Training 2.0 1.8 2.3 3.0 2.0 2.4 1.8 1.8 0.0 

Overall 2.0 2.0 2.0 2.0 1.9 2.0 1.6 1.7 0.1 
  1 Two WWTPs (Playa Santa and La Parguera) that discharge to underground injection were not evaluated under 

    this criterion because they do not have an approved NPDES Permit. 
   2 One WWTP (Playa Santa) that discharges to underground injection was not evaluated under this criterion because  

    it does not have an approved NPDES Permit. 

In comparison with the 2019 inspections results, the regulatory compliance score increased and although some of 
it could be attributed to operations adjustments, most of it is due to having interim limits and/or monitoring only 
parameters due to requested waivers. Operations and process control slightly decreased and while the 
equipment/maintenance and staffing/training criteria scores remained the same. Furthermore, the continuing 
negative trend in the equipment/maintenance criterion can be attributed in part to projects not being executed or 
being postponed in the last couple of years. Likewise, PRASA staffing needs qualified personnel (particularly 
WWTP and STS operators), as well as other support staff of which PRASA has not been able to fill those 
vacancies. Notwithstanding, PRASA is striving to invest in the training of its current and future staff, focusing on 
achieving greater job understanding, productivity, and ownership. 

The WWTPs received an overall combined score of 1.7 in Regulatory Compliance, which falls in the lower end of 
Adequate. It is evident that the conditions of the equipment and having treatment units out of service has 
negatively impacted the compliance criterion. Despite some of the NPDES parameters having interim limits or 
monitoring only, the results show that there were still many exceedances. Of the 28 facilities that were inspected, 
two were rated as Unacceptable and eight received a Poor rating under the regulatory compliance criterion. The 
rest were rated as Adequate, except for Barranquitas WWTP, Jayuya WWTP, Naranjito WWTP, Yauco WWTP, 